
 

 

 

Technical Review of Microbeads/Microplastics 

in the Chesapeake Bay 

  

 

 

STAC Review Report 

Winter 2016 

 

 
  

STAC Publication 16-002



 

 

About the Scientific and Technical Advisory Committee 
  
The Scientific and Technical Advisory Committee (STAC) provides scientific and technical guidance 

to the Chesapeake Bay Program (CBP) on measures to restore and protect the Chesapeake Bay.  Since 

its creation in December 1984, STAC has worked to enhance scientific communication and outreach 

throughout the Chesapeake Bay Watershed and beyond.  STAC provides scientific and technical 

advice in various ways, including (1) technical reports and papers, (2) discussion groups, (3) 
[...]
In September of 2015, Julie Lawson of Trash Free Maryland and Chelsea Rochman sampled for 

microplastic debris in the Chesapeake Bay from the Back River to the mouth of the Potomac.  Data 

are still being analyzed, but microplastics were visually observed in many of the 60 samples taken.  

Figure 1 is a picture of a sample taken in the Back River with several blue pieces that are undoubtedly 

microplastic.  In addition to samples from within the Bay and its tributaries, Rochman sampled final 

effluent from three WWTPs in the Maryland region.  Again, data have yet to be analyzed by Fourier 

transfer infrared spectroscopy (FTIR), but microplastic were visually observed in samples.  
 

 
Figure 1. Image of the contents of a sample taken by a manta net with a 333 μm mesh deployed in the 

Back River for 15 minutes at 2 knots in September of 2015 (Julie Lawson of Trash Free Maryland). 
 

Is there a federal toxicity level for plastic microbeads?   
 

The review panel is not aware of a federal toxicity level for plastic microbeads.  At the moment, one 

has not been designated and one will likely not be developed.  This is likely because they will be 

banned from personal care products nation-wide.  That said, there will likely be a standard toxicity 



 

13 

 

test developed for microplastic which will include thresholds for toxicity in the same way as other 

chemicals.  This will not be an easy task, because like many groups of contaminants, there are many 

different types of microplastic and they are often associated with many other chemicals in situ. 
 

Treatment of Microbeads/Microplastics  
  
What is the expected removal of microbeads/microplastics in conventional wastewater 

treatment facilities in the Chesapeake Bay watershed?  What are the removal mechanisms?  

What is the fate of the microbeads/microplastics? 
 

Removal of particles in wastewater depends on particle size, biodegradability, and hydrophobicity.  

Most conventional WWTPs include primary clarifiers as an initial process that allows particles to 

settle by gravity or float to the surface (scum) for removal.  A large proportion of polyethylene or 

polypropylene microbeads would be expected to settle or float in the primary clarifier, either as a 

result of the transfer of larger microbeads to the bottom of the clarifier by gravity or to the scum layer 

by floatation, resulting in effective removal from the liquid stream.  Smaller microbeads would be 

expected to attach to/coagulate with/enmesh with other sewage solids based on the hydrophobic 

nature of the microbeads, with “ballasted” sedimentation or floatation of the microbeads in the 

primary clarifier.  Primary clarifiers would therefore be expected to remove a large portion, but 

certainly not complete, of microbeads in the size range of 20-500 µm, with proportionally greater 

removal of larger particles.  Settled primary solids are managed in downstream solids handling 

processes, discussed below, and microbeads would be transferred to those processes in an unmodified 

form.  Primary clarifier scum is also occasionally directed to solids handling processes, but in most 

conventional WWTPs, this stream is concentrated and directly landfilled (greasy, rancid, putrescible 

material).  Small WWTPs often do not include primary clarifiers, but those that do maintain a positive 

barrier for partial removal of microbeads.  Additionally, since larger microbeads would be expected to 

float to the scum layer in a primary clarifier, and since most primary scum is concentrated and 

landfilled, the fate of this fraction of microbeads should be excluded from release to the environment. 
  
Some innovative WWTPs are now installing micro-screening processes in place of primary clarifiers, 

with excellent particle removal to <100 µm.  This would be an even better barrier for microbeads, but 

these technologies have been installed in only a handful of treatment plants.  
  
The vast majority of all conventional WWTPs include some form of biological treatment as the next 

step in the liquid treatment train.  For nearly all of the WWTPs in the U.S., this is now some form of 

the activated sludge process.  Dutch WWTP data suggest about 90% removal of microbeads in 

activated sludge plants (Magnussen and Wahlberg 2014).  This is to be expected, as microbeads 

should be well enmeshed in biological flocs, based on their size and hydrophobic characteristics, even 

if not biodegraded in the activated sludge process itself.  In the size range of 20-500 µm, polyethylene 

or polypropylene microbeads would not be expected to biodegrade within the solids residence time 

(typically 2-30 days) of biological flocs in the activated sludge process, and therefore the removed 

microbeads would be transferred mostly unmodified with the primary solids to the solids handling 

processes.  While the activated sludge process would provide significant removal of microbeads, 

again, one should not expect complete removal particularly down to sizes approaching 20 µm, and 

given the non-ideal nature of particle and floc separation in standard secondary clarifiers.  
  
The majority of WWTPs in the Chesapeake Bay watershed employ tertiary filtration processes, the 

purpose of which is either to polish remaining suspended solids for compliance with phosphorus 

treatment objectives or to meet low suspended solids and pathogen indicator requirements for reuse 

applications.  These filtration processes are commonly either granular media filters (mono-media, 



 

14 

 

multi-media, or deep bed) or cloth media filters.  A typical expectation of these tertiary filters is 90% 

removal of 10 µm particles, declining to roughly 10% removal of particles approaching 1 µm 

(Tchobanoglous et al. 2014).  Thus, if a plant contains conventional tertiary filtration, excellent 

microbead removal would be expected.  Again, complete or 100% removal should never be expected, 

particularly approaching the smaller 20 µm microbeads.  The fate of microbeads in tertiary filtration 

processes is the return of water used to backwash the filters to the head of the WWTP, resulting in 

microbeads being redirected effectively unmodified to the primary solids, scum, or the waste 

biological solids from the activated sludge process.  
  
Primary and waste activated solids containing effectively unmodified microbeads are managed 

differently depending on the specific facility.  Those processes include thickening/dewatering and 

some sort of stabilization, typically incineration, anaerobic digestion, or aerobic digestion.  For 

WWTPs with incineration and typical air pollution controls, there would seem to be little concern of 

microbead return to the terrestrial or aquatic environment.  For WWTPs with digestion, the fate of 

those stabilized solids is either landfilling or land application.  For polyethylene or polypropylene 

microbeads, which are likely unchanged through conventional digestion processes, could result in the 

transfer of microbeads to agricultural land and perhaps to the aquatic environment through surface 

runoff.  As >50% of the domestic wastewater in the U.S. is treated at WWTPs employing anaerobic 

digestion for solids handling (Tarallo and Kohl 2014), the development of microbeads that would be 

biodegraded within the residence time of these processes (typically 15-50 days) would be a 

reasonable consideration.  Emerging digestion pretreatment processes, such as thermal hydrolysis, 

could improve both the rate and extent of microbead biodegradation in conventional anaerobic 

digesters.  
 

What is the extent of microbead/microplastic discharge from combined sewer overflows (CSOs) 

and sanitary sewer overflows (SSOs)? 
 

Discharge of untreated sewage from CSOs and SSOs during wet weather events would result in direct 

transfer of microbeads to the environment.  However, most of the larger CSO and SSO cities (>1M 

people) in the U.S. have been under EPA enforcement action to significantly minimize or eliminate 

overflows in the last 20-30 years.  Considerable work has already been completed or is in 

construction/planning to minimize overflows.  As an example, Hampton Roads Sanitation District 

(HRSD), which under enforcement action for SSO abatement, is currently embarking on a ~$2B 

spending program to minimize SSOs, when the current annual average amount of raw sewage spilled 

through wet weather SSO overflow events is approximately 0.03-0.05% of the total volume of sewage 

fully treated on an annual basis.  The discharge of raw sewage from CSOs and SSOs has become a 

much less significant concern in recent years, and it will continue to decline. 
 

Are there emerging technologies that could enhance removal of microbeads/microplastics?  

What is the potential for the implementation of these emerging technologies? 
 

A very few advanced WWTPs which are focused on providing reuse water for potable applications 

also include membrane microfiltration and ultrafiltration processes.  These processes would be 

expected to provide very close to 100% removal of particles down to <1 µm.  Theseupgrades are 

extremely costly, combined with other processes and systems needed to achieve potable reuse.  An 

estimated cost of converting a representative 20 million gallons per day (MGD) conventional WWTP 

to that capable of producing water for potable reuse is $130M to $170M with an increase in capital of 

$3.5 to $7.0M/year.  This level of cost would seem unreasonable to ensure the complete removal of 

small microbeads.  Additionally, these removed microbeads would continue to be diverted to solids 

handling processes with the same fate as noted above. 



 

15 

 

What would be the expected removal of microbeads/microplastics in conventional drinking 

water treatment plants using surface water supplies?  Is additional treatment warranted?  
 

For drinking water treatment plants using surface water supplies, there is a very strong emphasis 

placed on the removal of turbidity through the use of processes including coagulation/flocculation, 

sedimentation, and granular media and membrane filtration.  The reason for this is to provide for 

physical removal of pathogens such as bacteria, Giardia (and cysts), Cryptosporidium (and oocysts), 

and viruses.  EPA regulations require 95% compliance with a filtered effluent turbidity of 0.3 

nephelometric turbidity unit (NTU), and most facilities operate with a typical maximum turbidity 

objective of 0.1 NTU.  This corresponds to high log removal of particles in the 20-500 µm size range, 

up to 90% removal of particles <10 µm, and good removal of particles <1 µm (Crittenden et al. 

2005).  Physical removal of pathogens is combined with chemical disinfection approaches for a 

“multiple barrier” approach.  Drinking water facilities that are required to perform membrane 

filtration instead of, or in addition to, granular media filtration exhibit nearly complete, though not 

perfect, removal of particles <1 µm.  There is minimal concern for the presence of microbeads in the 

public water supply.  Still, a test to confirm this might be beneficial, as microplastic has been found in 

beer in Germany (Liebezeit and Liebezeit 2014), the source of which may have been drinking water.   
 

What are the constraints or costs associated with removing microplastics from the waste stream 

if such is required in lieu of a prohibition on their use in personal care products?  Does it make 

sense to place most of the burden of microbead/microplastic control on WWTPs?   
 

As noted above, conventional WWTPs will never achieve 100% removal of microbeads, though 

facilities employing tertiary filtration probably are much more efficient at removing microbeads from 

final effluent.  It is unclear which if any of WWTPs sampled in Table 1 below employ tertiary 

filtration, but studies that have looked for microbeads find them both in conventional WWTP 

effluents and in the effluent from plants that employ tertiary filtration, albeit substantially less 

frequently in the latter (New York State of Office of the Attorney General 2015).  Moreover, unless a 

facility also uses incineration for solids handling, non-biodegradable microbeads would be expected 

to be present in the biosolids being produced at a conventional WWTP.  This may have implications 

for the beneficial reuse of biosolids products in agricultural applications.  For this reason, it does not 

make sense to place most of the burden of microbead control on WWTPs.   
 

The state of Minnesota recently banned the sale of products containing triclosan, a soluble and 

hydrophilic antibacterial pollutant.  Is this an appropriate model for regulation?  In the case of 

microbeads/microplastics, significant removal (though not 100%) is expected in conventional 

WWTPs.  Does it make sense to also consider dissolved products like triclosan, which probably 

represent a much greater risk and threat?   
 

Most microbeads in personal care products likely carry few if any additives.  Hydrophilic additives, 

such as Triclosan, likely exhibit minimal sorption to hydrophobic microbeads from the personal care 

products themselves.  Hence this model likely does not pertain to the vast majority of products 

containing microbeads.    
 

Can non-degradable plastic microbeads be used to remove PCBs from groundwater? 
 

Polymeric resins have previously been demonstrated to remove hydrophobic compounds, such as 

PCBs, from contaminated water.  The PCBs are retained on the resin and the purified water passes 

through. When the resin is fully loaded, the PCBs may be stripped from the resin with solvents.  

However, Velzeboer et al (2014) recently reported that other materials, such as manufactured carbon 



 

16 

 

micro-tubes, may be more efficient than plastics at removing PCBs from water.  Hence, the use of 

non-degradable plastic microbeads is likely not the most effective approach. 
 

Potential Urgency  
 

Is there any evidence of the direction of potential impact, i.e., is it being seen in 

increasing quantities at local or regional scales? 
 

As a whole, microplastic debris is being observed in increasing quantities (Goldstein et al. 2012) and 

regions of the oceans.  Microplastic has now been detected in a variety of habitat-types:  on the 

surface (Van Sebille et al. 2015) and at the bottom of the ocean (Woodall et al. 2015), in rivers 

(Castaneda et al. 2014) and lakes (Eriksen et al. 2013) and even in Arctic sea ice (Obbard et al. 2014).  

Some of this may be due to sampling bias; i.e., people are beginning to sample for microplastic more 

often and in more regions and habitat-types than before.  In addition, as the technology and methods 

advance, scientists are able to detect smaller and smaller pieces of the plastic debris.  Improved 

sampling and analytical methods are sorely needed at a large-scale to establish the true burdens of 

microplastics in the environment.  This should be a research priority.  In the Great Lakes, microbeads 

were recently reported to constitute 58% of the total microplastic burden in the water column (Eriksen 

et al. 2013).  This was likely due to their proximity to urbanized areas and the enclosed nature of the 

basins.  Overall, microplastic burdens in the Great Lakes were similar to what was reported in the 

Pacific and Atlantic Ocean gyres (“garbage patches”).   
 

Is this really a problem that rises to the level of taking individual state action?  That is, is this 

having an impact (or is this likely to have an impact) on the Chesapeake Bay and its 

tributaries?   
 

The science of measuring the ecological impact of microplastic on wildlife is still in its infancy.  We 

know very little about the ecological effects of this material (Rochman et al. 2015d).  Still, there is 

evidence that microplastic debris can harm an individual organism at ecologically relevant 